DANLEX ... ..

Explosion Map DK-2110 Clg 150050 Loats SB sy il

L. 021-53825 < @Danlextools Danlex_Tools Jsl ais AY < el uugd asS o uas lof bl ) 45

www.daniextools.com




®

Always Tough

DANL:

Part List DX-2110

Wig 1000 38 a0 5w WirhE Cuwdd (Jgaz

Code Name (ssh8)pt | Code Name (6sb8)pL
1 outer flange ssoge | 28 | screw M4*12 Ui au
2 grinding disc Swwezmiw [ 29 | armature 20T
3 inner flange »iews [ 80 | dust ring seo )T 03 1858
4 grinding wheel guard Biao 8 | 31 bearing 607-2RST 607 Sayjuls
5 Screw. M6*18 Bloolan | 32 | bearing sleeve 63 Satwll
6 dust cover ‘T'J;;’ﬁ; 33 | wind baffle 3538
7 Screw. M4*14 wSepSwssan | 34 | screw ST3.9%75 SERIL 2
8 spring washer,4 aurblg | 385 | Stator Sl
9 flat washer,4 gurdlg | 36 | motor housing Sl gy
10 | front cover usSspSwys | 37 | carbon brush (set) Jes
11 bearing 6201-2RST 620185, | 38 | brush holder (set) Gledte
12 | Bearing plate Suubgigys | 39 | screw ST2.9%10 GEd e an
18 | Screw. M4*10 2w | 40 | capacitance (0.22uf) o
14 | output shaft cadJee [ 41 | screw ST4.2%14 S i
16 | key 2.5%¥3.7%10 wad o 5 | 42 | cable plate S Sy
16 | big gear Sypexss [ 43 | switch s
17 | circlip 11 11,5 | 44 | push block SIS ks
18 | bearing-2Z oo s 45 | push rod 3alS pal
Sy S

18 | Gear box wSpS | 46 | push rod spring S sl 8
20 | screw ST4.2%22 exan | 47 | rear cover RGO
21 | lock pin osJis | 48 | mesh plate blugy 67 4918
22 | lock spring oSJas ps | 49 | screw ST4.2*10f 1918 2
23 | circlip B oSJas > [ 50 | cable shield S o5
24 | hex.Nut MB szl pueyge [ 51 | plug s
25 pinion SpeSexis | 52 | spanner T
26 | bearing 608-2RT 608 Sl | 53 side handle 05 b
27 Bearing clamp Sy pals gy 5

L. 021-53825 < @Danlextools Danlex_Tools Js! aib AY o el s dsS o uas plof 5l ) 45

www.daniextools.com




